
November 2023

London Luton 
Airport Expansion
Planning Inspectorate Scheme Ref: TR020001

Volume 5 Environmental Statement and Related Documents 
5.02 Appendix 20.4 Drainage Design Statement (Tracked 
Change Version)

Application Document Ref: TR020001/APP/5.02
APFP Regulation: 5(2)(a)



London Luton Airport Expansion Development Consent Order     

The Planning Act 2008 

The Infrastructure Planning (Applications: Prescribed Forms and Procedure) 
Regulations 2009 

London Luton Airport Expansion Development Consent 
Order 202x 

5.02 ENVIRONMENTAL STATEMENT APPENDIX 20.4 DRAINAGE 
DESIGN STATEMENT (TRACKED CHANGE VERSION)

Regulation number: Regulation 5(2)(a) 
Planning Inspectorate Scheme Reference: TR020001 
[...]
water management, and in addition to those already included under the “Clean 
Surface Water Drainage Strategy in Section 6.5 of this DDS” include the 
following criteria: 

a. Improved methodologies for applying the de-icing agents such as bunds 
and vacuum systems will limit the volume entering the drainage system 



  

  rport Expansion Development Consent Order 
  

Drainage D   

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 4  
 

 

and increase the volume of re-cycled volume of de-icing agents to be re-
cycled off-site.. 

6.6.3 It is noted that efforts are being made by LLAOL the airport operator to reduce 
the areas where GglycolGlycol is applied and recovery systems are being rolled 
out to collect GglycolGlycol from pavement surfaces to prevent the contaminant 
entering the SWsurface water network at source.   The efficacy of these 
measures will need to be assessed at detailed design stage. 

 Proposed Design Details 

6.6.4 If surface water has been identified as contaminated through water quality 
monitoring, the following method is proposed as a baseline for dealing with the 
contaminated airfield surface water runoff: 

a. Preferred option – Storage of contaminated surface water and discharge 
to the TW network at a controlled and agreed rate. Depending on the 
outcome of the consultationengagement with TW, there is a possibility 
that a WTP will be provided onsite (as referred to above and already 
included in the application) in order to pre-treat the effluent prior to 
discharge to the TW network. 

b. Reserve option - Treatment to remove glycol and other identified 
contaminants followed by controlled discharge via infiltration to ground. 

 Tank 1 

6.6.26.6.5 Proposed Tank 1 shown in Inset 4.3 is to be located below car park P11. 
Further checks have been carried out to determine the sizing of Tank 1, which 
is calculated based on several factors, including meteorological data to 
determine the number of de-icing events but most importantly on the allowable 
discharge rate to the Water Treatment Plantwater treatment plant. 

6.6.36.6.6 Tank 1 will provide a degree of redundancy in the system to cater for a range of 
factors that will be considered further at detailed design, including: 

a. flooding at the infiltration tanks due to extreme events – the preliminary 
analysis suggests that for an extreme storm event of 1:100 return period + 
40% climate change design, the tank will fill by approximately 14,000m3; 

b. WTPwater treatment plant part-closure due to maintenance; 
c. allowable discharge rate from Tank 1 into the water treatment plant; 
d. the chemical composition of the contaminated airside influent and 

hazardous substances; 
e. infiltration basin/tank (Tank 2 and Tank 3) part-closure due to maintenance; 
f. seasonal variations in the re-cycled water demand (e.g. due to irrigation); 

and 
g. variations in the actual infiltration rates at the infiltration basin/tank (Tank 2 

and 3), pending local geotechnical investigations. 



  

  rport Expansion Development Consent Order 
  

Drainage D   

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 4  
 

 

6.6.46.6.7 Access to Tank 1 will be required for periodic maintenance.  

 Tank 3 

6.6.5 Tank 3 

6.6.8 Proposed Tank 3 shown in Inset 4.3 is to be located below car park P11. 
Further checks have been carried out to determine the sizing of Tank 3 which is 
calculated based on several factors, including meteorological data to determine 
the number of de-icing events but most importantly on the allowable discharge 
rate to the water treatment plant. 

6.6.9 The function of Tank 3 will vary depending on whether the preferred or reserve 
option is progressed:  

a. Preferred option – Tank 3 will function as a storage tank (and may be 
combined with Tank 1) prior to discharge to the TW foul network. 

a.b. Reserve option – Tank 3 will function as an infiltration tank to allow 
controlled discharge via infiltration to ground. 

6.7 Discharge of Contaminated Surface Water to Thames Water 
Network 

6.7.1 Further consultation is ongoing to identify if the adjacent TWhames Water foul 
water network has sufficient capacity to accommodate the contaminated airfield 
surface water runoff  at a reduced rate. This would require a new trade effluent 
consent to be agreed. 

6.7.2 The proposal for onsite storage and pumped discharge to the TWhames Water  
network is shown on the schematic in Inset 6.1: IAAn assessment undertaken 
to identify the volume of polluted water storage which needs to be provided and 
the proposed outflow rate / quality to the existing TW network. 

6.7.3 The methodology contained in the reportDDS is as follows: 

a. A spreadsheet model of the pollution control system has been 
developed. Inputs include data from the Met Office Bedford Gauge for 
rainfall and daily weather data minimum temperature (1980 – 2023)), 
received May 2023, and Biological Oxygen Demand  (BOD) load of de-
icing fluids. Assumptions, based on historical data provided by LLAOL, 
have been made in relation to the numbers of aircraft de-iced and BOD 
loads intercepted before reaching storage.  

b. It is likely, based on the existing tTrade eEffluent cConsents (Rref´s 
EHY00012 & TEHY.0105A), that TW would impose limits on discharges 
to sewer both in terms of volume and BOD load. The calculations have 
been used iteratively, alongside liaison with TW to determine the 



  

  rport Expansion Development Consent Order 
  

Drainage D   

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 4  
 

 

allowable discharge volume and rate and therefore the size of storage 
tank required as part of the development.  

c. The BOD load limit from the current discharge consent (Appendix D) 
effectively caps the discharge to sewer to 0.46 l/s and 20 kg/day 
BOD.  With these limits the contaminated water tanks would not fully 
drain down over the summer so the required volume would increase 
each year such that the storage tank is unable to empty over the summer 
prior to the start of the next winter de-icing period. Therefore, the 
conclusion of the modelling is that under these existing discharge 
limitations, the storage volume required significantly exceeds the volume 
of the tanks included in the DCO proposals.   

d. If the BOD load limit is increased to , 1600kg/day and the allowable flow 
increased to 12/ l/s as proposed in the ongoing discussions with TW, 
then the volume of polluted water storage required is estimated to be 
approximately 85,000m3 which is within the volume included in the 
Proposed Development. 

e. Active monitoring and discharge control will be implemented to ensure no 
discharge during existing high flow conditions, i.e. when identified 
existing Combined Sewer Overflow´s (CSO) on the drainage route are in 
operation. 

6.7.4 Engagement and completion of this element with TW is ongoing and will include 
further consultation with the EA, LBC and AW. 

 

 



  

London Luton Airport Expansion Development Consent Order 
  

Drainage Design Statement 

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 44 
 

 

7 PROPOSED WATER TREATMENT PLANT  

7.1 Conceptual Design – Layout 
7.1.1 A WTPwater treatment plant will be designed to treat the flows as outlined 

below in the preferred and reserve options: 

 a. Preferred option – pPotential pre-treatment of contaminated surface water 
and treatment of surface water for re-use. (There maybe a requirement to pre-
treat the contaminated surface water runoff being sent to TW if the ongoing 
study by TW highlights a capacity issue with regards to load capacity). 

 b. Reserve option  -option - treatment of T2 foul water, contaminated surface 
water and surface water for re-use. 

7.1.1 A new water treatment plant will be designed and constructed to handle the 
outflow from the following catchments: 

7.1.2 polluted contaminated airfield drainage (surface water); 
7.1.3 proposed foul drainage from T2; and 
7.1.4 proposed attenuated surface water from Tank 1. 

7.1.2 Depending on the option tThe water treatment plant couldwould be separated 
into three interconnected streams: 

a.  – tThe – the effluent treatment processlant (ETP) treating the potentially 
contaminated surface water,.  

b. tThe ), the sewage treatment processlant (STP) treating the foul water, if 
this cannot be dfischarged to TW sewer. 

c. and tThethe surface water treatment  process (SWTP) for treating clean 
surface water for re-use on site. (SWT).  

7.1.57.1.3 ). There will be by-products produced from the various proposed processes 
which will include screenings, fats, oils and grease (FOG), grit, recovered fluids 
and surplus sludges that will require some on-site management in terms of 
treatment, consolidation, storage, and then subsequent disposal transport off-
site for re-use, re-cycling or disposal.  

7.2 Conceptual Design -– Treatment 
7.2.1 The detailed treatment arrangement will be determined at detailed design using 

the most appropriate technology at the time followingin accordance with the 
relevant tDdesign Pprionciples [TR020001/APP/7.09APP-225].  The following 
conceptual design of the water treatment plant is one potential option:s. as 
follows: 

a. The effluent treatment process (ETP) will consist of screening, ultrafiltration 
followed by two-stage reverse osmosis for the recovery and separation of 
deicingde-icing fluids. The recovered de-icing fluids will be taken recycled. 
off-site for re-cycling.  

b. The sewage treatment process (STP) will consist of screening, settlement 
followed by a membrane bio-reactors (MBR). The effluent will then be sent 
through reverse-osmosis and advanced oxidation and ultraviolet 



  

London Luton Airport Expansion Development Consent Order 
  

Drainage Design Statement 

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 45 
 

 

disinfection. The sludge streams will be taken off-site for disposal. Tanks 
and processes may be covered and odour-controlled subject to a more 
detailed assessment. 

c. The surface water treatment process (SWTP) will consist of grit removal, 
followed by media filtration and ultraviolet disinfection. 

a. Primary treatment using rake screens, grit  centrifugal separators and FOG 
tank. Screenings, grit, and FOG shall be removed from site in skips for 
disposal off site. 

b. Biological treatment through use of Moving Biological Bed Reactors; 
(MBBRs). 

c. Secondary treatment through multi streamed Dissolved Air Floatation 
(DAF) plant, 

d. Final treatment via ultrafiltration (UF). 
e. Disinfection with UV or chlorination. 
f. Sludge produced on site from MBBRs and DAFs would be thickened and 

stored for 45inkering off site. 
g. Odour control plant will feed all parts of the building and consist of twin 

stage chemical scrubbers and granular activated carbon (GAC) polishing 
plant. This would include localised areas requiring odour canopies as well 
as air quality control within the main building. All malodourous air would be 
treated through both a chemical treatment stage using Sodium 
Hypochlorite and Sodium Hydroxide followed by a final polishing stage 
through dual 60% GAC scrubbers prior to be being discharged to 
atmosphere through the exhaust stack. 

7.3 Influent Characteristics 
7.3.1 The primary / main influent characteristics from the potentially contaminated 

run-off are indicated in Table 6.7.1. Traces of additional substances listed in the 
Joint Agency Groundwater Directive Advisory Group (JAGDAG) (Ref :7.3) list 
such as metals, fuels and lubricants may also be present. 

Table 7.1: Assumed potentially contaminated run-off influent characteristics 

Influent characteristics 

Total Suspended Solids (TSS) 9 mg/l 
Biological Oxygen Demand (BOD) 116 mg/l 
Ammonium (NH4-N) 8 mg/l 

Ammoniacal Nitrogen (NH3-N) 0.13 mg/l 
Total Organic Compound (TOC) 200 mg/l 

 

7.3.2 Anticipated foul sewage influent characteristics are shown in Table 76.2 below. 
These are the main influent strength parameters used for the design of the STP; 



  

London Luton Airport Expansion Development Consent Order 
  

Drainage Design Statement 

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 46 
 

 

other substances typical of domestic and commercial sewage will also be 
present in varying concentrations.: 

Table 7.2: Assumed sewage influent characteristics (Ref.. 76.1) 

Influent characteristics 

TSS 400 mg/l 
BOD 350 mg/l 
NH4-N 45 mg/l 

 

7.3.3 The clean surface water characteristics are not expected to have any significant 
organic, inorganic or solids loads. 

7.3.37.3.4 The combined peak inflow to the water treatment plant has been determined to 
be as follows.  

Table 7.3: Water treatment plant maximum combined inflow 

Inflow figures  

Max sewage Inflow 41.07 l/s 
Max runoff inflow 205 l/s 
Total combined inflow 246.07 l/s 

7.4 Water Quality Monitoring 
7.4.1 A key aspect of the strategy is the live monitoring of the water quality by the 

airport operator based on the following: 

a. Monitoring of TOC will be automated and continuousandcontinuous 
and/or at regular intervals.  

b. The monitoring is upstream of the water treatment plant, and the inlet 
storage tanks, so that if levels of contaminants are below the trigger 
levels agreed with stakeholders, the influent will flow directly to the 
infiltration basin (Tank 2).  

c. If, however, TOC is higher than the determined trigger level then the 
contaminated water will be automatically diverted to the inlet storage tank 
to be treated in the water treatment plant or discharged to the TW 
network. 

7.4.2 It is anticipated that technology will evolve prior to construction of the Proposed 
Development and the following points are based on currently available 
technology.  

7.4.3 It is intended that trigger levels with respect to TOC will be refined during 
detailed design. The TOC trigger level will be site dependent, and it is 
anticipated that it would follow a period of site background testing as 
recommended within the Environmental Protection Agency guidance 



  

London Luton Airport Expansion Development Consent Order 
  

Drainage Design Statement 

 

TR020001/APP/5.02 | FinalDRAFTFinal | 23 November 2022February 2023 FebruaryNovember 2023 Page 47 
 

 

documentation (Ref. 6.2), in the absence of UK equivalent guidance. This is to 
allow for seasonal variance in ‘normal’ background levels of contamination to be 
catered for. It is intended that samples would be taken frequently and in 
different environmental conditions to maintain a tight standard deviation. 

7.4.4 Following this data gathering exercise, the warning and trigger percentiles will 
be developed and confirmed in discussion with relevant stakeholders. 
Commonly, the 90th percentile is used for warning and 95th percentile for 
action/trigger. In this case action/trigger would result in the actuated valve 
diverting water to the water treatment plant instead of Tank 2. An example of 
warning and action/trigger levels is detailed in Table 76.4, taken from the 
Environmental Protection Agency guidance document. 

Table 7.4: Examples of Action/Warning Limits used at the Environmental 
Protection Agency sites 

Parameter Action (Upper) Limit 
(mg/l) 

Warning (Lower) Limit 
(mg/l) 

COD 80 50 
TOC 40 30 
SS 50 25 
pH 6 to 9 6 to 8 

7.4.5 The use of MBBR, DAF, UF and disinfection would provide a more stringent 
final effluent level than would be typically expected from a standard water 
treatment works.  The calibration of equipment is a maintenance schedule 
activity with the instrumentation to be checked against lab results.  

7.4.6 The final effluent would contain organics in the form of BOD, COD and nitrogen 
compounds. 

7.4.77.4.6 The acceptability of discharge to ground from the proposed infiltration tanks in 